FANTOM2001 1 SPARE PARTS (1)
FOR JAPANESE MARKET ONLY.
No. No.
No. Part Names Quantity (\[e} Part Names
FM-300 ° omm
-0 |Knuckle Arm 0° Optional Parts 500 | 200 FM-337] 9mm Ball Screw @ x4 900
FM-300 ° 10mm
-2 Knuckle Arm  2° @ @x1 500 FM-338| 10mm Screw Cap @x4 400
FM-301 gear Hub @ ®x1 500 FM-339| £ ront S tabilizer Set GO O 1400
FM-340 026
FM-302| ¢ ont s uspension Arm (Left) OOOO®x1 @®x2| 500 -2.6 | Rear Stabilizer Bar (¢ 2.6)| Optional Parts 400
FM-340 029 | =
FM-303 | £ront s uspension Arm (Right) O@®OD@®x1 ®x2| 500 2.9 | Rear Stabilizer Bar (9 2.9)| @ % 1 400
FM-340 032
FM-304| pear Upper Arm ®®x1 450 -3.2 | Rear Stabilizer Bar (¢ 3.2)| Optional Parts 400
5.8mm
FM-305 pear Lower Arm D®x1 @x2 550 FM-341( 2o Ball ®x5 400
FM-306] £ ront wheel @x2 500 FM-342 5 ne-touch S pring @x10 800
FM-343
FM-307| R ear wheel @x2 600 -FU | Front Upper Suspention Shaft @x2 450
FM-343
FM-308| £ ront Bulkhead @®x1 600 -FL | FrontLower Suspention Shaft @x2 450
2 FM-343
FM-309| g ear Bulkhead @B x1 x2 500 -RU | Rear Upper Suspention Shaft @x2 450
FM-343
FM-310| g ear Bulk S upport ® Dx1 350 -RL | RearLower Suspention Shaft ®x2 450
FM-3L1| £ el Tank x1 1500 FM-344| ¢ ol Bar @x1 400
@®®®E x1 £25 FM-345| Main Chassis @x1 9800
FM-312 Rear Body Mount g%x 2 E-fing (E2.5) X2 500 3x10mm ,4x12mm ,
FM-346| £ ngine M 3x10mm Cap Screw, 4xL2mm FH Screw, 1800
R ngine Mount @
FM-313| canter Bulk @x2 @x1 350 x4 @@x1
OOO@®x1®x10 FM-347 x1 1800
FM-314] s mall parts Set @OO®OD®x? 400 Flywheel Set 28
@GEDx1 x4 FM-348 @x1 450
FM-315| £ ront Bumper 6 66D x 2 600 Flywheel Nut
Fats D 0 6 500 FM-349| gight Cone @x3 400
Pulley Set ®®x1 69)E)x2
FM-350| ¢ utch Disk @x1 450
(10) utch Dis
FM-3178 @OM®x1 @x2 500
Servo Saver (10)
FM-351{ & 1utch Shoe @®x1 1200
FM-318 ®x2 600
Front One-touch S topper
FM-352| lutch Spring ®x1 300
FM-319] g ear One-touch Stopper ®x2 600
FM-353 5 pring Nut @x1 250
FM-320] £ ront wheel S haft x2 1400
FM-354| 5 bring Catch ®x1 200
FM-321| g ear Wheel S haft @x2 1400
FM-355| c|utch Bell @x1 1200
FM-322| £ ront Swingshaft @x2 800 FM-356] 1 16T @x1 700
-16L | 1stGear (16T)
FM-323| Rear swingshaft x2 800 FM-356] 1 17T 700
3x20mm -17L [ 1stGear (17T) Optional Parts
FM-324 5x20mm Parallel Pin x10 600 FM-356 1 187 700
-18L [ 1stGear (18T) Optional Parts
FM-325| £ ront cup Joint X2 600 FM-357| 2 207 @1 700
) -20H | 2nd Gear (20T) x
FM-326 Front S haft X 2200 FM-357] 2 21T 700
-21H | 2nd Gear (21T) Optional Parts
FM-327| viigdle s haft 300 FM-357 2 227 700
x1E £5 -22H | 2nd Gear (22T) Optional Parts
FM-328| Main saft @x1  E-ring(E5) ¥ 1{ 1000 @x1 5%0.Imm
C 5x0.1mm Shim
FM-329| Rigid Axle @x1 ¢ fing X2 | 1000 FM-358| gell G uide Washer 5x05mm | 250
@ E E7 5x0.5mm Shim
x1 : x1
E-ring E-7 1 3x6mm
FM-330 Pulley Adapter Ax4mm 450 FM-359 1st Housing x1 3x6mm FH Screw 3| 1300
4X4mm4349t Screw X1 0|2 DO®Dx2 o0
x4mm - 2.6x12mm
FM-331 Pulley /Brake Adapter X1 gxamm setscrew* 1| 1000 2nd Shoe Set 2.6x12mm Cap Screw x2
2 4x4mm
FM-332| g rae Disk @x2 x1 600 FM-361| 2nd s hoe Holder @ x1 pummsetscen X 1| 500
FM-362| 1 48T
FM-333| g rake pad X2 400 48L | IstspurGear (48T) | @ x1 400
FM-362| 1 497
FM-334| grake Cam @ ®x1 400 -49L | 1stSpur Gear (49T) | Optional Parts 400
FM-363] 2 44T
FM-335| gody Mountscrew | @ @x2 900 “44H | 2nd Spur Gear (44T) x1 650
5.8mm , FM-363| 2 45T
FM-336| 5 gmm Ball Screw x4 900 -45H | 2nd Spur Gear (45T) | Optional Parts 650

200

FANTOM2001 2 SPARE PARTS (2)
FOR JAPANESE MARKET ONLY.
No. \[e}
No. ‘ Part Names ‘ Quantity No. ‘ Part Names ‘ Quantity ‘
FM-364 5 hock Adjustable Nut | @ @ x 2 350|200 | ISPW-5| pgjuster Rod Set @x2 650
4.8mm
FM-365 s ook Case @x2 1800 UM-112| 4'gmm Ball End @B x6 300
2.6mm 4.8mm
1366 2.6mm Nylon Nut 500 UM-128| 4 gmm Ball S tud x4 400
: Shock S haft 2.6mm ,
2 6mm Washer X2 ®x 2 W-5017) shock Diaphragm x 10 200
FM-367| shock Piston Set ®x2 500 W-51056| s hock End Cap ®x4 700
FM-368 QL7
1.7 | FrontSpring (.7) Optional Parts 500 W-5108| s pock plastic Pars | @ %2 450
FM-368 018 ]
-18 | FrontSpring (8.8) @x2 500 W-5107| 8 ring set @®x2 @x4 450
FM-368 19 5.8mm
-1.9 | Front Spring (#.9) Optional Parts 500 1295 | £'8mm Ball End X 8 200
FM-368 020 S
-2.0 | FrontSpring (2.0) Optional Parts 500 1700kP Fluorescent Nylon Strap Pink (S) 180
FM-369 1 N
-1.7 |Rear Spring (mj)‘p Optional Parts 500 L700KY | yorescent Nylon Strap Vellow 3) 180
FM-369 1.8 M
-1.8 | Rear Spring (#. 8)¢ @x2 500 ekt Fluorescent Nylon Strap Pink (M) 250
FM-369 1.9 M
-1.9 | Rear Spring (m‘g)qJ Optional Parts 500 1701KY Fluorescent Nylon Strap Yellow (M) 250
L=68
FM-370| agjustable Rod (L=68) ®x2 650 1705 | Antenna Pipe @x1 500
FM-371| | inkage Set @ ®x1 @x2 300 1808 | R od s topper @ x5 250
®@x1 X2 5x10x4mm
FM-372| Tensionner S et 306mm £ B .| 1500 1901 | 533 0x1mm Ball Bearing ® * 2 700
3x3mm SetScrew, E-ring (E4) 1902 5x8x2.5mm 2 700
@@mx1 5x8x2.5mm Ball Bearing| ¥ X
FM-373 4xdmm 4xt0mm 250 ) E E25
Muffler Holder Set ddmmSetSoew l0mm R Soew X 92642 | s uspension Shaft @ x4 Exing £25) X | 250
@®®x2 @x4 Smm 30mm
R 92653 | 5 g Hard Ball Joint (w/3.0mm hole) X2 800
PS4 Fuet Tank post gigm FM Screw* 4 %0 6x12x4mm
96474 | 6x12x4mm Ball Bearing @x2 1000
FM-375 : Hx1 2800
Radio Plate 5x10x4mm
05 | — 96995 | 551 0x4mm Thrust Bearing| @x1set 800
FM-376| axle Washer (0.5) x 10 350 1151 4x8mm x5 200
TP FlatHead Screw 4x12mm x5
FM-377) Eront Belt 213 x1 800 1168 | #¥2mm <10 200
420 4x12mm FlatHead Screw
FM-378| viigdle Belt 420 x1 700 1166 | 4x@mm <10 200
201 4x8mm Set Screw
FM-379| R ear Belt 201 x1 900 1196 | 26x18mm ca 200
0000 DOG 2.6x18mmCap Screw
OOOO@®®x1 1394 | € ing (i3> x 10 200
3x12
x 1@x 2 6x13x5mm
3x12 Cap Screw 96888 5x13x5mm Ball Bearing X2 700
FM-380 ASSY 35 x1 8500
3891 Clutch Assembly 3x15 Cap Screw 96892 | 12X21xSmm 1x2 1000
5x0.1mm 12x21x5mm Ball Bearin
50.1mmshim X4 @x 3 W-0146| 3mm ®x10 500
5%0.5mm ) G| 3mm Flat Head Washer(G old)|
5x0.5mm Shim W-0147( 4mm
sy - S G | 4mm FlatHead Washer(Golg| © X 10 500
M3 A [OOOBOOB® | 3200
F ront S hock Assembly |@ @) @) @ x 2
2.6mm X2
2.6mm Nylon Nut
2.6mm X2 Some of the parts included are not available as spare parts. Purchase
2.6mm Washer optional parts instead.
- ASSY OOVOGO
FM-381 3200
R Rear Shock Assembly DOOBADE x2
2.6mm X2
2.6mm Nylon Nut
2.6mm X2
2.6mm Washer
FM-382 Decal Decal X 1 1000
FD-65 | inkage Set @ x 1set 1100
FM-29 g gy pin x 10 150
o P3
0T-29 |5 ing (P3) x 10 200




FANTOM200 OPTION PART

FOR JAPANESE MARKET ONLY.

No. No.
No. Part Names Quantity No. Part Names Quantity
5 No.
W5109 Damper Oil Decal 500 | 200 96610 Silicone Ol #800 600 | 200
420% 240x 330m 500cc
1776 | pitBox 6800 96422 Quick Fuel Pump 500cc 1200
SP
1829 Hobby Shears &Sander 1000 607002 Tornade Fuel 2.5L 3600
1948 | air Cleaner Oil 1000 607011 Tornade After Run Qil 600
30°
56410 Precision Camber Gauge 1400 622001 | rype (F) Standard 30° 2200
Tean °
57507 | Team silicone Fuel Tube(Clear) 400 622002 ryge (F) Standard 35° 2200
Team °
57507P | 1oam sificone Fuel Tube(Pink) 400 622003 TYRE (F) Standard 37° 2200
Tean 0
575076 1eam siicone Fuel Tube(Green) 400 622004| rype (F) Standard 40° 2200
Tean °
57507Y | eam silicone Fuel Tube(Yellow) 400 622011 | rype (F) Multi 30° 2600
5
57623 | Arrows Rear S poiler 1000 622012 ryge (F) Multi 35° 2600
R
57430 | paRIS @2 oz 600 622013| TYRE (F) Multi 37° 2600
o
622014 s 100 2600
57439 | pust Creaner 1000 TYRE (F) Multi 40 -
622021 o 3000
bc7007| 1200 TYRE (R) Standard 30
Air Filter 35°
- 622022 1yRE (R) Standard 35° 3000
80411 i o
Ball-Point Hex Wrench 5mm 850 622023 1ypE ®) Standarg737° 3000
© 0
96411 One-Touch Plug Heater Set 4800 622024 TYRE (R) Standaréozto" 3000
30°
96981 | Molybdenum Coat 1600 622031 ryRE (R) Multi 30° 3400
! 622032 5 co 3400
39308 | £ el Filter (M) 1000 TYRE (R) Multi 35
Tean 622033 : 270 3400
58403R Team Multi Box(R ed) 9800 TYRE (R) Multi ?7
Tean 622034 S a0° 3400
584038 | Team Multi Box 9800 TYRE (R) Multi 40 -
1.5m 622041| 1yRE (F o 3000
98420-15| Hex wrench 1.5mm 700 (F) S@ndard 3035n
2.0mm 622042 o 3000
58420-20| |4y Wrench 2mm 700 TYRE (F) Standard 35370
2.5m 622043 o 3000
58420-25| |4 wrench 2 5mm 700 TYRE (F) Standard 37 _
6V-600mAh 622044 o 3000
71312 6V-600mAh NiCd-Battery 3800 TYRE (F) Standa;(j 40
1 622051| TyYRE (F) Multi 30° 3400
72506 Multi Charger Il 4800 ) UU?’OSQ
622052| TYRE (F) Multi 35° 3400
8031L | Taper Reamer 1800 (F) Mu .
622053 i 370 3400
87651 | Maintenance Stand 1800 TYRE (F) Muld 31 =
Team KYOSHO 622054 i 40° 3400
87822 TeamKYOSHO Transmitter Bag 2800 TYRE (F) Multi 40 g
622061 o 3800
92515 Muffler Joint Pipe 1000 TYRE (R) Smndarg ?:O
5.8mm 32 622062 o 3800
92654 | 5'gmm Hard Ball Joint(3.2) 800 TYRE (R) Stﬂ”dardgfls
04402 000 622063 | 1yRE (R) Standard 37° 3800
Locktite (Medium S trength) 622064 40° 3800
TYRE (R) Standard 40°
96405 | b ower Cleaner 800 622071 30° 4200
P TYRE (R) Multi 30°
96625 | gp Bearing Liquid 1000 622072 TYRE ®) Mu?t5i°35° 4200
96642 4% 6mm 0.1 02 03 10 450 -
4x 6mm Sim Set 622073 : 4200
TYRE (R) Multi 37°
400
96807 | siane 0il #400 600 62074 1y2e () Mulkao- 4200
450
96611 | ... 600
Stlicone 01 #450 500 FMW-1 S’; Rear Sus Holder(;mm) 2 2500
96608 | silcone 0il #500 600 962 8
38403 | b orche 962 Aero (1/8) 3000
550
96612 | iione 0il #550 600 001 [VBS | el 23000
ola
96609 | ... 600 600 %2 178
Silicone Oil #600 603001 |g uper Porche 962 (1/8) 3000
700
96613 | sijcone 0il £700 600 oo VS o 3000

SCREW ¥ NUT etc.

e FOR JAPANESE MARKET ONLY

‘QUANTITY No. ‘ - ‘QUANTITY

No. ‘

mm

‘QUANT\TY

No. ‘

mm

Size (mm) Size (mm)
OMNNNNI Round Head Screw * 200 @:m Round Head Seff-Tapping Screw ® 200 @ Nut 200
1101 | 2x6 ¥ 2x8 ¥ 2x10 ¥ 2x15 5 each 1132 | 2x4 ¥ 2x6 ¥ 2x8 ¥ 2x10 5 each 1171 \ 2mm ¥ 2.6mm \ 10 each
1102 | 2.6x8 ¥ 2.6x10 ¥ 2.6x12 ¥ 2.6x14| 5 each 1133 | 2.6x6 ¥ 2.6x8 ¥ 2.6x10 ¥ 2.6x12 5 each 1172 ‘ 3mm ¥ 4mm ‘ 10 each
1103 | 3x4 ¥ 3x6 ¥ 3x8 ¥ 3x10 ¥ 3 x12 5 each 1134 | 3x6 ¥ 3x8 ¥ 3x10 ¥ 3x12 ¥ 3x14 5 each A
1104 3x14 ¥ 3x16 ¥ 3x18 ¥ 3x20 5 each 1135 3x15 ¥ 3x16 ¥ 3x18 ¥ 3x20 5 each @' ﬂ Flanged Nut ® 200
1105 | 46 ¥ 4x8 ¥ 4x10 ¥ 4x12 5 each 1136 | 3x25 ¥ 3x30 ¥ 3x35 5 each 1174 [ 3mm [ 10pcs
1106 | 3x22 ¥ 3x24 ¥ 3x26 ¥ 3x28 5 each 1137 | 2.6x14 ¥ 2.6x15 ¥ 2.6x16 ¥ 2.6x18 5 each 1175 [ 4mm [ 70 pes
G}WW Bind Screw * 200 (DSSSSXSSSSXJ Bind Self-Tapping Screw ~ ® 200 @ Nylon Nut ® 200
1110 | 2.6x4 ¥ 2.6x6 ¥ 2.6x8 ¥ 2.6x12 5 each 1140 | 2.6x6 ¥ 2.6x8 ¥ 2.6x10 ¥ 2.6x12 5 each 2.6mm 5 pcs
1111 | 3x4 ¥ 3x6 ¥ 3x8 ¥ 3x10 ¥ 3x12 5 each 1141 | 3x6 ¥ 3x8 ¥ 3x10 ¥ 3x12 ¥ 3x14 5 each 3mm 5 pcs
1112 | 3x14 ¥ 3x16 ¥ 3x18 ¥ 3x20 5 each 1142 | 3x15 ¥ 3x16 ¥ 318 ¥ 3x20 5 each Zmm 5 pes
1113 | 4x6 ¥ 4x8 ¥ 4x10 ¥ 4x12 5 each 1143 | 4x10 ¥ 4x15 ¥ 4x18 5 each
1114 | 3x22 ¥ 3x25 ¥ 3x28 ¥ 3x30 5 each D S " 200 ﬂ Flanged Nylon Nut o 200
1115 | 4x15 ¥ 4x18 ¥ 4x20 ¥ 4x22 5 each FlatHead Self-Tapping Screw 1180 ‘ Zmm ‘ 5 pes
1147 | 2.6x6 ¥ 2.6x8 ¥ 2.6x10 ¥ 2.6x12 5 each
mmm FlatHead Screw * 200 1148 | 3x6 ¥ 3x8 ¥ 3x10 ¥ 3x12 ¥ 3x14 5 each @ Washer e 200
1118 | 2.6x8 ¥ 2.6x10 ¥ 2.6x12 ¥ 2.6x14| 5 each 1149 | 3x15 ¥ 3x16 ¥ 3x18 ¥ 3x20 5 each
1119 | 3x6 ¥ 3xB ¥ 3x10 ¥ 3x12 5 each 1150 | 4x15 ¥ 4x20 ¥ 4x25 5 each 1185 [ 2mm ¥ 2.6mm ¥ Smm__[ 10 each
1120 | 3x14 ¥ 3x16 ¥ 3x18 ¥ 3x20 5 each 1186 | 4mm ¥ Smm | 10 each
1121 | 4x8 ¥ 4x10 ¥ 4x15 ¥ 4x20 5 each %MW Flanged Cap Screw ® 200 @ E . o 150
Ti25 T B0 ¥ DT S 508 Seah | | L [ SEV 5BV T — 10 pos
X X X X eac| 3
1154 | 48 ¥ 4x10 ¥ 4x12 | 2each 1381 TE20 10 pos
Cap Screw ° 20 ¢ m Oval Head Screw * 200 1362 | £2.5 10 pes
1383 | E3.0 10 pcs
1124 | 2x8 ¥ 2x10 ¥ 2x12 ¥ 2x14 2 each 1157 ‘ 2x8 ¥ 2x10 ‘ 10 each
1384 | E4.0 10 pcs
1125 | 2.6x8 ¥ 2.6x10 ¥ 2.6x12 ¥ 2.6x14| 2 each 1385 | E5.0 10 pos
1126 | 3x8¥ 3x10 ¥ 3x12 ¥ 3x14 2 each SetScrew ° 200 1386 EGIO o
1127 | 3x15 ¥ 3x16 ¥ 3x18 ¥ 3x20 2 each : pes
1128 | 3x25 ¥ 3x30 ¥ 3x35 ¥ 3x40 2 each 1160 | 3x6 ¥ 3x12 ¥ 3x14 ¥ 3x16 3 each 1387 | E7.0 6 pcs
1129 | 4x10 ¥ 4x15 ¥ 4x20 2 each 1161 | 3x3 ¥ 3x4 ¥ 3x5 ¥ 3x10 3 each 1390 | E10.0 6 pcs
1130 | 4x25 ¥ 4x28 ¥ 4x30 2 each 1162 | 4x4 ¥ 4x5 ¥ 4x8 ¥ 4x12 3 each
1131 | 4x35 ¥ 4x40 ¥ 4x45 2 each 1163 | 5x4 ¥ 55 ¥ 5x6 3 each
1164 | 5x30 ¥ 5x40 3 each
1165 | 3x20 ¥ 3x25 3 each




